
STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE 	 PAUL MERCER 

GOVERNOR 	 COMMISSIONER 

February 5, 2016 

Mr. Daniel Bicknell 

Freeport Sewer District 

43 South Freeport Road 

Freeport, ME 04032 

fsddb@aol.com 


Sent via electronic mail 
DelivelJ' confirmation requested 

RE: 	 A!faine Pollutant Discharge Elimination System (AIEPDES) Permit#ME0101036 
Maine Waste Discharge License (WDL) Application #W000617-6C-H-R 
Finalized MEPDES Permit Renewal 

Dear: Daniel Bicknell 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal and 
[...]
BN PHENANTHRENE 5 
BN PYRENE 5 
p 4.4'-DDD 0.05 
p 4.4'-DDE 0.05 
p 4,4'-DDT 0.05 
p A-BHC 0.2 
p A-ENDOSULFAN 0.05 
p ALDRIN 0.15 
p B-BHC 0.05 
p 8-ENDOSULFAN 0.05 
p CHLORDANE 0.1 
p 0-BHC 0.05 
p DIELDRIN 0.05 
p ENDOSULFAN SULFATE 0.1 
p ENDRIN 0.05 
p ENDRIN ALDEHYDE 0.05 
p G-BHC 0.15 
p HEPTACHLOR 0.15 
p HEPTACHLOR EPOXIDE 0.1 
p PCB-1016 0.3 
p PCB-1221 0.3 
p PCB-1232 0.3 
p PCB-1242 0.3 
p PCB-1248 0.3 
p PCB-1254 0.3 
p PCB-1260 0.2 
p TOXAPHENE 1 
v 1,1,1-TRICHLOROETHANE ' 5 
v 1, 1,2,2-TETRACHLOROETHANE 7 
v 
v 

v 
v 
v 

v 

v 
v 

1, 1,2-TRICHLOROETHANE 5 
1, 1-D!CHLOROETHANE 5 
1, 1-DICHLOROETHYLENE (1, 1­
dichloroethene) 3 
1,2-DICHLOROETHANE 3 
1,2-D!CHLOROPROPANE 6 
1,2-TRANS-DICHLOROETHYLENE (1,2­
trans-dichloroethene) 5 
1,3-D!CHLOROPROPYLENE (1,3­
dichloroorooene) 5 
2-CHLOROETHYLVtNYL ETHER 20 

Revised April 24, 2014 Page3 DEPLW 0740-G2014 



Printed 5/5/2014 Maine Department of Environmental Protection 
WET and Chemical Specific Data Report Form 

This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP. 

v 
 ACROLEIN NA 
v 
 ACRYLONITRILE NA 
v 
 BENZENE 5 
v 
 BROMOFORM 5 
v 
 CARBON TETRACHLORIDE 5 
v 
 CHLO RO BENZENE 6 
v 
 CHLOROD!BROMOMETHANE 3 
v 
 CHLOROETHANE 5 
v 
 CHLOROFORM 5 
v 
 DICHLOROBROMOMETHANE 3 
v 
 ETHYLBENZENE 10 
v 
 METHYL BROMIDE (Bromomethanel 5 
v 
 METHYL CHLORIDE (Chloromethanel 5 
v 
 METHYLENE CHLORIDE 5 

TETRACHLOROETHYLENE 
v 11 Perchtoroeth'1!ene or Tetrachloroethene) 5 
v TOLUENE 5 

TRICHLOROETHYLENE 
v IITrichloroethene) 3 
v VINYL CHLvKIDe 5 

Notes: 
(1) Flow average for day pertains to WET/PP composite sample day. 

(2) Flow average for month is for month in which WET/PP sample was taken. 

(3) Analytical chemistry parameters must be done as part of the WET test chemistry. 

(3a) Cyanide, Available (Cyanide Amenable to Chlorination) is not an analytical chemistry parameter, but may be required by certain discharge permits . 

(4) Priority Pollutants should be reported in micrograms per liter (ug/L). 

··s'r·· e?ctJ!li!f''''i!o'e''''!ie'''.''''"ecffn'f'"''~o···~a·····•5;:···e;r11aem·n.. rrnr·:1"er20n11a:01.TaBorafo"··::r5a&eisurEi'lo!conveitito'f'"iclo'7arns''~r:1Heli'O'il'iRrs's'''feacisheet.IlLl'ilL-!rYA§,.Jl.D•.. ll!?J'L.JljJOO!ll....rtul .........L9L.L.~ ...b~-~~·...~!!Q.!Y""-..~~·.·........................ll'.........9.... . ~ ....=~~3~L....... 

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or 

changed discharges or non-point sources). 


(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This 

analysis does not consider watershed wide allocations for fresh water discharges. 


(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved 
for the duration of the WET test. In the event of questions about the receiving wate(s possible effect on the WET results, chemistry tests 
should then be conducted. 

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be conducted 
only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason. 

Revised April 24, 2014 Page4 DEPLW 0740-G2014 



Printed 5/5/2014 Maine Department of Environmental- Protection 
WET and Chemical Specific Data Report Fonm 

This fonm is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP. 

Comments: 

Revised April 24, 2014 Page5 DEPLW 0740-G2014 



ATTACHMENTD 

I 


I 




DEPLW1083-2009 

CHAPTER 530.2(D)(4) CERTIFICATION 

MEPDES# Facility Name 
~~~~~~~~-

Since the effective date of your permit 
have there been: 

NO YES 
(Describe in 
Comments) 

1. changes in the number or types of non-
domestic wastes contributed directly or indirectly 
to the wastewater treatment works that may 
increase the toxicitv of the discharqe? 

2. changes in the operation of the treatment 
works that may increase the toxicity of the 
discharge? 

3. changes in industrial manufacturing processes 
contributing wastewater to the treatment works 
that may increase the toxicity of the discharge?

. 

COMMENTS: 


This document must be signed by the permittee or their legal representative. 

This form may be used lo meet the requirements of Chap 530.2(0)(4). This Chapter requires all 
dischargers having waived or reduced Toxic testing to file a statement with the Department 
describing changes to the waste being contributed lo their system as outlined above. As an 
alternative the discharger may submit a signed Jetter containing the same information. 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

MAINE WASTE DISCHARGE LICENSE 


FACT SHEET 


DATE: February 2, 2016 

PERMIT NUMBER: ME0101036 
WASTE DISCHARGE LICENSE: W000617-6C-H-R 

NAME AND ADDRESS OF APPLICANT: FREEPORT SEWER DISTRICT 
P.O.BOX76 
FREEPORT, ME 04032 

COUNTY: CUMBERLAND 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
FREEPORT SEWER DISTRICT 
43 SOUTH FREEPORT ROAD 
FREEPORT, ME 04032 

RECEIVING WATER CLASSIFICATION: Tidewaters of the Harraseeket River/Class SB 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
Mr. Daniel J, Bicknell 
(207)-865-3540 
fsclclb@aol.com 

1. APPLICATION SUMMARY 

On March 16, 2015, the Department ofEnvironmental Protection (Department) accepted as complete for 
processing, a renewal application from the District for Waste Discharge License (WDL) W000617-6C-E­
R/Maine Pollutant Discharge Elimination System (MEPDES) permit ME0101036, which was issued on 
May 4, 2010 for a five-year temi. The 5/4/10 MEPDES permit authorized the Freeport Sewer District 
(District) to discharge a monthly average discharge of0.75 million gallons per day (MGD) of secondary 
treated municipal wastewater from a publicly owned treatment works (POTW) to the tidewaters of the 
Harraseeket River, Class SB, in Freeport, Maine. 

It is noted that the Department made two pe1mit revisions since issuing the 5/4/10 permit. On December 
22, 2010, the Department issued a minor permit revision to incorporate Special Conditions regarding 
compliance with the 2010 Clean Water State Revolving Fund (CWSRF) Requirements (Asset 
Management Principal Forgiveness). On December 16, 2015, the District fulfilled the Clean Water State 
Revolving Fund (CWSRF) Requirements. On February 6, 2012, the permit was modified to reduce 
mercury monitoring requirements to once per year. 

mailto:fsclclb@aol.com


ME0101036 FACT SHEET Page 2of18 
W000617-6C-H-R 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions: This pem1itting action is carrying forward all the terms and conditions of the 
previous pe1mitting action and subsequent minor revisions except that this permitting action is: 

1. 	 Reducing the monitoring frequencies for biochemical oxygen demand (BOD5), total suspended 
solids (TSS) and from 2/Week to !/Week based on a statistical evaluation oftest results for the 
previous five-year period; and 

2. 	 Reducing the pH monitoring frequency from !/Day down to 4/Week based on a statistical 
evaluation oftest results for the previous five-year period; and 

3. 	 Eliminating the waiver to achieve 85 percent removal of both biochemical oxygen demand and 
total suspended solids when the influent strength is less than 200 mg/L. 

b. 	 History: This section provides a summary of significant permitting actions and milestones that have 
been completed for the permittee. 

June 13, 1994 - The Department issued WDL #W000617-59-B-R that renewed the authorization to 
discharge 0.49 MGD of treated wastewater to the Hanaseeket River. 

September 19, 1995 - The United States Environmental Protection Agency (USEPA) issued a NPDES 
permit ME0101036. 

A1ay 3, 2000- The Depmiment issued Waste Discharge License (WDL) #W000617-5L-C-R to the 
Freeport Sewer District authorizing an increased discharge (from 0.49 to 0.75 MGD) of secondary 
treated effluent to tidewaters of the Harraseeket River in Casco Bay. 

June 30, 2000 - Pursuant to 38 M.R.S.A. §420 and Interim Ejjluent Limitations and Controls for the 
Discharge ofMercury, 06-096 CMR 519 (last amended October 6, 2001), the Depmiment issued a 
Notice ofInterim Limits for the Discharge ofA1ercwy to the permittee thereby administratively 
modifying WDL #W000617-59-B-R by establishing interim monthly average and daily maximum 
effluent concentration limits of24.0 parts per trillion (ppt) and 36.0 ppt, respectively, and a minimum 
monitoring frequency requirement of 4 tests per year for mercury. 

Ja111101y 12, 2001 - The Department received authorization from the USEPA to administer the NPDES 
permit program in Maine, excluding areas of special interest to Maine Indian Tribes. From that point 
forward, the program has been referred to as the MEPDES progrmn, and MEPDES permit 
#ME0101036 has been utilized as the primary reference number for the permittee. 

April 19, 2005 - The Department issued WDL/MEPDES permit #W000617-5L-D-R/ME0101036 for a 
five-year term. 

A1ay 4, 2010 - The Department issued WDL/MEPDES pe1mit #W000617-6C-E-R/MEO 101036 for a 
five-year te1m. 

December 22, 2010- The Depmiment issued a minor pe1mit revision #W000617-6C-G-R to 
incorporate special conditions regarding compliance with the 2010 Clean Water State Revolving Fund 
(CWSRF) Requirements (Asset Management Principal Forgiveness). 



ME0101036 FACT SHEET Page 3of18 

W000617-6C-H-R 


2. 	 PERMIT SUMMARY (cont'd) 

Janumy 8, 2013 - The Department issued a minor revision permit W000617-6C-G-R to pursuant to 38 
M.R.S.A. § 420(1 )(B)(F) and Interim Effluent Limitations and Controls for the Discharge ofJvfercwy, 
06-096 CMR 519 (last amended October 6, 2001) to reduce the monitoring frequency for mercury to 
once per year. 

1\farch 16, 2015 - The District submitted a timely and complete General Application to the Department 
for renewal of the May 4, 2010 permit (including subsequent minor revisions and permit 
modifications). The application was accepted for processing on March 16, 2015 and was assigned 
WDL #W000617-6C-H-R I MEPDES ME0101036. 

c. 	 Source Description: The permittee treats domestic and commercial sanitary waste water generated in 
the District. There are no significant industrial users that contribute flows greater than 10% of the 
District's influent flow. The District maintains a separated sewage collection system without combined 
sewer outfalls. The facility is authorized to receive and treat up to 3,000 gallons of transported wastes 
per day. Maps showing the location of the treatment facility and the receiving waters are included as 
Attachment A of this Fact Sheet. 

d. 	 Wastewater Treatment: Secondary treatment is accomplished by means of three "extended aeration" 
activated sludge package plants operated in parallel. Package units can be operational or idle, 
depending on the amount of influent flow volume. Each package unit consists of an aeration basin, 
secondary clarifier, and sludge digester. Influent flow is directed the headworks building for screening 
and grit removal. After secondary treatment, the effluent flows to a chlorine detention tank. The 
effluent flow is chlorinated with sodium hypochlorite and dechlorinated prior to discharge to the 
Han-aseeket River via an outfall pipe that is 12 inches in diameter and a multiport diffuser that has six 
(6) outfall port orifices. The outfall ports each have a diameter of 3 inches, with adistance between 
adjacent ports measuring 3 .3 feet. The ports are at a horizontal position on the diffuser pipe and 
discharge at a depth of 13.5 feet below mean low water. 

In 2012 major upgrades were made to the aeration system to conserve energy. In 2013 the facility 
replaced 4 piston pumps with Penn Valley pumps along with all the piping and valves. In 2014 the 
district constructed a dewatering room and moved the dewatering process into that new structure, this 
included upgrading to a new centrifuge. The force main from the Porter's Landing Pump Station to the 
gravity main leading to the treatment plant (1700 feet) was replaced in 2014. The district is in the 
process of upgrading the SCADA systems at all pump stations and in the entire treatment plant. 

3. 	 CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S.A. § 414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require application of best practicable treatment 
(BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State 
water quality standards as described in Maine's Surface Water Classification System. In addition, 3 8 
M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to exceed levels set 
forth in Swface Water Quality Criteria/or Toxic Pollutants, 06-096 CMR 584 (last amended July 29, 
2012), and that ensure safe levels for the discharge of toxic pollutants such that existing and designated 
uses of surface waters are maintained and protected. 



ME0101036 FACT SHEET Page 4 ofl8 
W0006L7-6C-H-R 

4. RECEIVING WATER QUALITY STANDARDS 

Classification ofEstuarine and Marine Waters, 38 M.R.S.A. § 469 classifies the Harraseeket River at the 
point of discharge as Class SB waters. Standard~ for classification ofestuarine and marine waters, 38 
M.R.S.A. § 465-B(2), describes the standards for Class SB waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State ofMaine 2012 lntegrated Water Quality 1'.foniloring and Assessment Report, prepared pursuant 
to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, lists the marine waters at the 
permittee's outfall (Waterbody ID 802-4) as, "Category 2: Estuarine and A!farine Waters Attaining Some 
Designated Uses - Ins1ifficient Information for Other Uses." Attainment in this context is in regard to 
the designated use of the harvesting of shellfish. 

Currently, the Maine Department of Marine Resources (MEDMR) lists Pollution Area 15 as, Hanaseeket 
River: south of a line beginning at the north end ofNappi's Cove, then running due east to the south tip of 
Bartol Island, then running southeast to a red painted post located on the shore, approximately 375 yards 
n01ih of Winer's Cove; AND north of a line beginning at a red painted post located on the shore, 
approximately 66 yards n01th of the end of Brigantine Cove Lane on the west shore of the Hanaseeket 
River, then running southeast to a MDMR mooring buoy and continuing southeast to a red painted post 
located on the opposite shore, approximately 150 yards north of the southernmost boundary of Wolfe's 
Neck State Park. See Attachment B of this Fact Sheet for a map of Pollution Area 15. The DMR closes 
or restricts areas based on ambient water quality data that indicate the area did not meet or marginally met 
the standards in the National Shellfish Sanitation Program. In addition, DMR closes areas by default in 
the vicinity of outfall pipes associated with treated sanitary wastewater discharges in the event of a failure 
of the disinfection system. 

Category 5-D: Estuarine and 1\lfarine Waters Impaired by Legacy Pollutants. All estuarine and marine 
waters capable of supporting American lobster are listed in Category 5-D, partially supporting fishing 
("shellfish" consumption) due to elevated levels of PCBs and other persistent, bioaccumulating substances 
in lobster tomalley. 



ME0101036 FACT SHEET Page 5of18 
W000617-6C-H-R 

6. 	 EFFLUENT LIMITATIONS AND MONITORING HEQUIREMENTS 

a. 	 Flow: The previous permitting action established, and this pennitting action is canying forward, a 
monthly average discharge flow limit of 0.75 MGD based on the dry weather capacity for the 
treatment facility, and a daily maximum discharge flow reporting requirement. 